
Initial Environmental Examination Report 

for Water Treatment Plant Project, Initial 

Development Phase of Dawei Special 

Economic Zone (DSEZ), Myanmar

Final Report 

May 2017 

www.erm.com 

Delivering sustainable solutions in a more competitive world ERM

30 April 2018

http://www.erm.com/


FINAL REPORT – REV 3 

Myandawei Industrial Estate Holding Pte, Ltd. 

Initial Environmental Examination 

Report for Water Treatment Plant 

Project, Initial Development Phase of 

Dawei Special Economic Zone (DSEZ), 

Myanmar  

0326848 – Rev 3 

Prepared by: ERM-Siam Co Ltd. 

This report has been prepared by ERM-Siam Co Ltd with all 

reasonable skill, care and diligence within the terms of the 
[...]
the water to be pumped or permitted to flow by gravity to discharge or storage 

areas. 

Water Consumption 

The source of water for construction activities and workers consumption will be the 

Pa Yain Byu reservoir. The water will be treated on site to the relevant drinking water 

standards for use as drinking water. The total estimated water consumption rate for 

construction activities is anticipated to be 35 m
3
/day for each phase of the Project. In 

addition, the average consumption rate per worker is anticipated to be 200 litres/day 

for each phase of the Project. 

Fuel and Electricity Consumption 

During construction, approximately 220 litres of diesel fuel will be used onsite per 

day for each phase of the Project. The source of the diesel fuel will be the DSEZ 

Construction Support Site located approximately 12 km from the Project Site. 

The fuel consumption of 220 litres/day can be broken down as follows: 

• One (1) JCB – 40 litres/day; 

• One (1) Crane – 40 litres/day; 

• One (1) Water Truck – 20 litres/day; 

• Two (2) Pickup Trucks – 20 litres/day; 

• One (1) Service Truck – 20 litres/day; 

• One (1) Generator – 40 litres /day; and 

• Miscellaneous – 40 litres/day. 

The source of electricity for the construction activities will be the diesel generator (50 

KVA). The electricity consumption rate is anticipated to be 25 kW/day. 

Wastewater 

Wastewater will be generated from the toilet facilities and workers accommodation 

(sewage). Wastewater will also be generated from the canteen. The sewage 

generated onsite will be collected through underground pipes into a holding tank, 

from where the sewage will be routed to an onsite septic tank. It is anticipated the 

total domestic wastewater will be approximately 1,700 litres per day for each phase 

of the Project (10 litres per construction worker).  

Solid Waste 

The solid waste generated during construction will include steel pipes, steel plates, 

structural steel, wooden crates and domestic solid waste from the construction 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-15 



 

workers. In addition, there will also be biomass waste associated with the clearance 

of trees, shrubs and grass. The solid waste will be disposed of offsite once per week, 

potentially at the designated landfill within the Industrial Estate of DSEZ as shown in 

Figure 4.10. The designated landfill is located approximately 7.3 km from the Project 

site. 

Hazardous Waste 

Hazardous waste will be collected and initially stored on site, after which it will be 

transported to a transfer station. From the transfer station, it will be transported to 

waste treatment facilities in Thilawa Special Economic Zone in Yangon. 

Access Road 

The access road from the main dirt road is shown in Figure 4.10. The length of the 

access road is 4 km and the width of the access road is 13 m.  

Transportation of Construction Material and Workforce 

The workers accommodation will be located at the main Dawei Workers Camp, 

located approximately 1.5 km from the Project site. The workers will be transported 

to site in vehciles that can accommodate 20 people.  

Heavy cargo will be transported by barge from Ranong Port, Thailand to the existing 

Dawei Port located in Dawei City. A total of 6 barges are anticpated during the 

construction phase. The inland transportation of the heavy cargo will start from 

Dawei Port to the Project site using a paved road to DSEZ and then the existing dirt 

road within the DSEZ area. With approval from the Transport Superintendent, the 

cargo will be transported to the Project site with necessary traffic escorts. The 

proposed transportation route is approximately 40 km and is shown in Figure 4.11. 

For other construction materials and workers residing in Thailand the proposed 

ground transportation route is from Baan Phu Nam Ron border in Kanchanaburi 

Province, Thailand to the Project site using two lane road link (currently under 

construction). Construction materials such as structure steel, piping, plant 

mechanical equipment, electrical and instrumentation equipment and other 

construction consumables will be used for this route approximately once per week 

during the construction phase. The ground transportation route is shown in 

Figure 4.12. 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-16 



 

Figure 4.10 Tentative Transportation Route for Solid Waste Disposal 

 
Source: ERM, 2016. 

 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-17 



 

Figure 4.11 Tentative Transportation Route for Heavy Cargo from Dawei Port 

 

 
Source: ERM, 2016. 

 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-18 



 

Figure 4.12 Transportation Route from Baan Phu Nam Ron to DSEZ (and Project Site) 

 

Source: MIEH, 2016  

Construction Workforce 

The total anticipated workforce during construction is 170 persons for each phase of 

the Project. The proposed working hours are 10 hours per day and 6 days per week.  

The approximate ratio of local workers to non-local workers is 8 local workers for 

every 1 non-local worker. 

Commissioning 

After 75 to 80%, completion of the construction activities of Phase 1, priorities shall 

be shifted from the overall geographic area to that dictated by utilities and process 

completion. All major equipment will be installed, tested and commissioned under 

the supervision of the respective representatives. 

Construction Schedule 

Construction for Phase 1 is expected to start in the fourth quarter of 2017 and be 

completed within 10 months, with Phase 1 operation targeted in the fourth quarter 

of 2018. Other development phases will be planned in accordance with the 

increasing water demand due to the development of the Initial Industrial Estate as 

shown in Table 4.1.  

The indicative Project schedule is outlined in Figure 4.13. Key dates to note for Phase 

1 Construction are as follows: 

 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-19 



 

Site Mobilisation and Temporary Facilities:  October 2017 to November 2017 

Site Preparation Work:     October 2017 to December 2017 

Civil Work:       October 2017 to May 2018  

Testing & Commissioning:    July 2018 to September 2018 

Tentative Commencement of Phase 1 Operation: October 2018 

 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-20 



 

Figure 4.13 Indicative Construction Schedule for Phase 1 

  2017 2018 

Water Treatment Plant - Phase 1 Oct Nov Dec Jan Feb Mar Apr May  Jun Jul Aug Sept Oct 

                            

Site Mobilisation & Temporary Facilities                           

Site Preparation Work                           

Civil Work                           

Raw Water Pumps Intake                           

Control House                           

Flow Splitting Tank Foundation                           

Clarifier Tank Foundation                           

Collecting Tank Foundation                           

Sand Filter Tank Foundation                           

Clear Water Tank Foundation / Steel Tank                           

Chemical House                           

Generator House                           

Backwash Pump House                           

Sludge Sump & Wastewash Water Sump                           

Sludge Dewatering Pump Building                            

Maintenance Building                           

Testing & Commissioning                           

COD                           
 Source: MIEH, 2016 (modified by ERM) 

 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-21 



 

4.7.2 Operation Phase 

Operation Activities 

The Project will be owned and operated by the Project Proponent. The Operation & 

Maintenance (O&M) of the Project will be undertaken by the Project Proponent. 

O&M staff with relevant experience of operating similar plants and with adequate 

knowledge of comparable technology will be deployed prior to Phase 1 commercial 

operation date (COD) to commission and take over the Project from the EPC 

Contractor. 

The below sections will discuss further the key activities during Operation Phase. 

Project Key Components during Operation 

The key Project components during operation are described in Table 4.2. In addition, 

the Process Flow Diagram is shown in Figure 4.14. 

Table 4.2 Key Project Components during Operation 

Component Description 

Raw Water Pumping 

Station (RWPS) 

RWPS at Pa Yain Byu reservoir. The RWPS will have a design flow average 

hourly rate of 765 m
3
/hr for 24 hour production. 

Water Supply Pipeline 

(Temporary for Phase 1) 

630mm diameter pipeline will connect the temporary RWPS to the WTP, 

using floating pontoon, with total length of 295 m.  

Water Supply Pipeline 

(Permanent for Phase 2-8) 

630mm diameter underground pipeline will connect the permanent 

RWPS to the WTP, with total length of 480 m. 

Pumping Station Control 

Building  

Reinforced concrete structure building to house the electrical and control 

equipment.   

Flow Splitting Tank Flow splitting tanks to split flow equally between clarifiers hydraulically. 

The flow splitting tanks will have a capacity of 18,367 m
3
/day. 

Clarifier Clarifiers to remove solid particulates from the raw water. The clarifiers 

will have a capacity of 383 m
3
/hr. 

Collecting Tank Collecting tanks to collect all effluent from clarifiers before distributing 

equally to filter units. The collecting tanks will have a capacity of 

18,367 m
3
/day. 

Filters Filters to remove particulates and suspensions. The filters will have a 

capacity of 187.5 m
3
/hr. 

Chemical System The chemicals used in the chemical system comprises of alum, 

lime/caustic soda, polymer, chlorine (Cl2) and powdered activated carbon 

(PAC). The chemical system will have a design rate of 18,000 m
3
/day. 

Waste Wash Water Basin Waste wash water basin to store the waste wash water from filters and 

supernatant water from the sludge dewatering machine. The waste wash 

water basin will have a design capacity of 18,000 m
3
/day. Waste wash 

water will be recycled and mixed with raw water resulting in zero 

discharge. 

Sludge Basin The sludge basin will store the sludge extracted from the clarifiers before 

delivery to the sludge dewatering machine. 

Sludge Dewatering Sludge dewatering will be undertaken by mechanical means using belt 

filter press with gravity belt filter press thickener (GBT) of alum sludge. 

Treated Water Tanks Treated water tanks to store treated water prior to transfer to the 

distribution pumping station (DPS). The treated water tank will have an 

minimum total capacity of 750m
3
. 

Source: MIEH, 2016   

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-22 



 

Figure 4.14 Process Flow Diagram of Water Treatment Process) 

 
Source: MIEH, 2016 

The treated water to be sent to the transmission and distribution pumping stations 

will be in accordance with the following specification:  

• After clarification, turbidity <10 NTU; and 

• Treated water will meet the Thailand and International Standards for industrial 

use and human consumption as shown in Annex A. 

Water Consumption 

During operation, the raw water requirements for each phase are as shown in 

Table 4.3. 

Table 4.3 Raw Water Requirements during Operation 

Parameter Phase 1 Phase 2 Phase 3 Phase 4 Phase 5 Phase 6 Phase 7 Phase 8 

Accumulated 

Capacity 

(m
3
/day) 

18,367 36,735 55,102 73,469 91,837 110,204 146,939 165,306 

Raw 

Requirement 

Each Phase 

(m
3
/day) 

18,367 18,367 18,367 18,367 18,367 18,367 36,735 18,367 

Hazardous Substances 

During operation, the hazardous substances are those associated with the chemicals 

system of the water treatment process. Each of the chemicals has its own dedicated 

system as described below: 

• Alum System:  A liquid alum (8% AlO3, by weight) (1.35 kg/l) will be used for the 

purpose of coagulation. The alum will be stored in onsite vertical tanks. 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-23 



 

• Polymer System: A dry anionic polymer will be used for the purposes of a 

flocculant aid. The polymer will be stored in a dry bulk bag of appropriate size (25 

to 50 kg/bag). 

• Chlorine System: Either liquid chlorine or chlorine will be used for the purpose of 

oxidation (pre-chlorine) and disinfection (post-chlorine). The maximum dosing 

rate for pre-chlorination will be 8 g/m
3
 and the maximum dosing rate for post-

chlorination will be 4 g/m
3
. The liquid chlorine will be stored in bulks solution 

tanks and the chlorine gas will be stored in chlorine gas tanks. 

• Lime or Caustic Soda System: Lime or caustic soda will be used for pH adjustment 

/ alkalinity addition. Lime will be stored in a dry bulk bag of appropriate size (25 to 

50 kg/bag) on wood/plastic pellets. Caustic soda will be stored in bulk tanks. 

• Powdered Activated Carbon (PAC) System: The PAC system is an optional system 

that may be established for the Project for taste, odour and colour reduction of 

the treated water. 

Solid Waste 

The solid waste generated during the operation phase will predominately comprise 

of the sludge from the water treatment process. It is anticipated that approximately 

828 kg/day of sludge will be generated, which will be treated in the sludge 

dewatering system. The treated sludge (sludge cake) will be used for earth work 

within the Industrial Estate of the DSEZ.  

In addition, there will be domestic solid waste, which will be collected and 

segregated for recyclable and non-recyclable waste (i.e. paper, plastic). Solid waste 

will be disposed of once per week to a future landfill within the Industrial Estate of 

the DSEZ. 

Hazardous Waste 

Hazardous waste will be collected and initially stored on site, after which it will be 

transported to a transfer station. From the transfer station, it will be transported to 

waste treatment facilities in Thilawa Special Economic Zone in Yangon. 

Transportation of Operational Material and Workforce 

It is anticipated that the workers accommodation will be located at the Initial 

Township area, approximately 2 km from the Project site. The construction workers 

will be transported by car/truck to the Project site. 

For other operational materials the proposed ground transportation route is from 

Phu Nam Ron border, Thailand to the Project site using two lane road link (currently 

under construction). There will be approximately 3 trips per month during the 

operation phase. 

Operational Workforce 

The anticipated workforce during operation will range from 37 workers during Phase 

1 to 68 workers in Phase 8. The workers accommodation will be located within the 

Dawei Township.  

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-24 



 

In total, there will be 3 shifts per day and the workers will work 8 hours per shift. The 

operational phase will require 80% skilled labour and 20% non-skilled labour. In 

accordance with Myanmar law1, at least 25% of the workers will be Myanmanr 

nationals during the the first 2 years of operation. In addition, during years 2 to 4 of 

operation at least 50% of the workers will be Myanmar nationals and after 5 years of 

operation a minmum of 75% will be Myanmar nationals. 

The total number of operational workers (skilled and non-skilled) required for each 

phase of the Project are shown in Table 4.4. 

Table 4.4 Operational Workforce Requirements for Each Phase 

 Phase 1 Phase 2 Phase 3 Phase 4 Phase 5 Phase 6 Phase 7 Phase 8 

Number of 

Workers 

37 39 61 65 66 68 68 68 

Operation Schedule 

The targeted commencement of Phase 1 operation is anticipated for the fourth 

quarter of 2018.  

4.7.3 Decommissioning 

The Project will be decommissioned according to the requirements of the authorities 

and industry best practices at that time . 

4.8 PROJECT ALTERNATIVES 

4.8.1 Location 

No alternatives to the Project site location have been considered. The location of the 

Project at the Pa Yain Byu reservoir has been selected due to the reservoir proximity 

to the Initial Industrial Estate of DSEZ and the reservoir capacity to supply the water 

required for treatment in the WTP. There are also limited ground water resources in 

the Project area therefore the Project needs to be located close to sufficient surface 

water. 

4.8.2 Technology 

A description of the WTP technology is presented in Section 4.7.2. There are no 

practical alternatives to the main technology, however there are alternatives to the 

chemicals that could be used in the pre-oxidation process. Chlorine or ozone can be 

used for pre-oxidation; chlorine has been selected as it is the most commercially 

used, resulting in lowest investment, maintenance and operating costs compared 

with the use of ozone.  

1 The new foreign investment law of 2012. 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-25 

 



 

4.8.3 No Project Option 

The Project is required to provide a sustainable and reliable water supply to the 

Initial Industrial Estate of DSEZ. There is no feasible no-project option if this Project 

aim is to be achieved. 

 

ENVIRONMENTAL RESOURCES MANAGEMENT  MYANDAWEI INDUSTRIAL ESTATE  

0326848-IEE – CHAPTER 4. PROJECT DESCRIPTION AND ALTERNATIVES MAY 2017 

4-26 



5 DESCRIPTION OF THE SURROUNDING ENVIRONMENT 

5.1 INTRODUCTION 

The baseline conditions within the Project Study Area have been characterised based 

on the consideration of secondary data from published sources as well as primary 

data collected in order to fill data gaps. This Chapter of the report is organised by 

resource/receptor, with an initial discussion of the findings of the desktop review 

followed by an identification of key data gaps, the methods used to fill them and the 

findings of the primary data gathering exercises.  

5.2 SETTING THE STUDY LIMITS 

The Project Study Area refers to the area that needs to be studied in order to 

adequately understand and describe the baseline conditions likely to be affected by 

the Project. At a minimum, the Study Area will encompass the Project Footprint and 

the Area of Influence (AoI), whereby the AoI includes the following: 

• the primary Project site(s) and related facilities that the Project Proponent 

develops or controls; 

• associated facilities that are not developed and funded as part of the Project but 

are essential for the Project and without which the Project cannot proceed; 

• areas potentially affected by cumulative impacts resulting from other 

developments known at the time of the IA, further planned phases of the Project 

or any other existing circumstances; and 

• areas potentially affected by impacts from predictable (but unplanned) 

developments as a result of the Project. 

Based on the above, the Project Study Area (see Figure 5.1) comprises a 3 km radius 

of the Project site as described in Chapter 4 Project Description and Alternatives.